|| Yosemite-Mariposa

Integrated Regional Water
Management Plan

Revised June 2016

_—

Photos Courtesy of Kristen Boysen, the Sierra Foothill Conservancy, Pat Garcia, Dan Horner
Prepared By
Kennedy/Jenks Consultants






Kennedy/Jenks Consultants

10850 Gold Center Drive, Suite 350
Rancho Cordova, California 95670
916-858-2700

FAX: 916-858-2754

Yosemite-Mariposa
Integrated Regional Water
Management Plan

Revised June 2016

Prepared for

Mariposa County Resource

Conservation District
P.O. Box 746/5039 Fairgrounds Road
Mariposa, CA 95338

K/J Project No. 1388011*00



Acknowledgements

Prepared by:

The Regional Water Advisory Council of the
Yosemite-Mariposa Integrated Regional Water Management Program
[...]
the Region. Many elements of the water balance are not quantified as the data are not available.
A water balance based on data from a single year can provide a useful “snapshot” of water
management conditions, but does not depict some important long-term management factors
such as changes in groundwater and surface water storage that may be relevant for regions
where groundwater and surface water are conjunctively managed.

Given the ten years of available data, years were selected to represent average, dry and wet
years. Figure 3-6 presents the information for an average year which was 2009 for the period of
record, a dry year which was 2007, and a wet year which was 2006.

Page 3-16 Yosemite-Mariposa IRWM Plan, July 2014

Section 3 — Existing and Future Conditions
\\pao-vm\project\13\1388011.00_mariposa_co_rcd-irwmp_prep\section_09-report_preparation\9.09-report\final plan_ july 2014\03 y-m irwmp_existing and future conditions_07-14.docx



precipitation, snow melt

Water Balance Boundary

Percolation

Local Surface
Supplies

anEE e,
»n® Tuy

-
L
v

&

I.I-j'.--..............-...-..-..-llllI."
Losses
Wet Year: 2006

Average Year: 2009
Dry Year: 2007

exports, losses, consumption,
downstream releases and runoff

Figure 3-6: Water Balance for Y-M Region

Breakdown of Flows (TAF)

=
48 Water Leaving

} ¢

Local Demand
34

E

‘?_.

-

2

=3

Yosemite-Mariposa IRWM Plan, July 2014
Section 3 — Existing and Future Conditions

\\pao-vm\project\13\1388011.00_mariposa_co_rcd-irnmp_prep\section_09-report_preparation\9.09-report\final plan_ july 2014\03 y-m irwmp_existing and future conditions_07-14.docx

Page 3-17



3.4 Water-Related Infrastructure

Water-related infrastructure in the Y-M Region ranges from systems that deliver groundwater and
surface water for potable supply as well as the associated water distribution and fire prevention
including pipelines, tanks, and pump stations. Large water storage reservoirs provide facilities for
hydroelectric power generation and flood control. Wastewater collection and treatment facilities in
several communities are also a critical component of the Region’s water-related infrastructure.
An overview of this range of facilities is described in this section.

3.4.1 Water Infrastructure Related Issues, Needs, Challenges and
Opportunities

This subsection addresses the following key issues, needs, challenges and opportunities related
to water infrastructure management:

Aging water supply and distribution infrastructure is not being replaced in a timely manner
Inadequate water storage and resources for adequate community fire protection
Compliance with wastewater treatment regulatory standards for community wastewater
systems and private septic systems

3.4.2 Drinking Water Infrastructure

As discussed earlier in Section 3.2.1 there are approximately 20 CDPH regulated public water
systems that serve primarily groundwater to about 9,000 permanent residents of the Y-M Region
as well as 58 other CDPH regulated water systems serving a range of facilities. Table 3-2
provided a summary of the types of agencies, the water source, and population and service
connection information. A more detailed table of the individual water systems with identifying
numbers associated with Figure 3-1 is found in Appendix 3-A.

Each of these systems has pipelines, pump stations, disinfection and storage facilities. In
addition, many agencies only have groundwater wells with disinfection while surface water
facilities have more sophisticated treatment facilities, often with groundwater as a back-up. The
2008 draft Local Agency Formation Commission (LAFCO) Water and Wastewater Municipal
Service Review Report identifies six special districts or local agencies of the County subject to
LAFCO. These six systems represent about 100 miles in distribution pipeline, over 10 water
storage tanks, over 10 groundwater wells, and two surface water treatment plants. At this time,
data from the other water systems is not available to fully quantify the potable water infrastructure
of the Region.

3.4.2.1 Municipal Surface Water Treatment Facilities

Surface water is used on a limited basis for drinking water for permanent residents in the Region
by MPUD, LDPCSD, and the National Park Service (NPS) in Wawona. In addition, the following
systems serve surface water to visitors and/or recreational facilities.

e Merced ID — McClure Point Recreation Area
e Merced ID — McSwain Recreation Area
e NPS - Glacier Point
¢ NPS — May Lake Camp
o NPS — Merced Lake Camp
¢ NPS - Sunrise High Sierra Camp
e NPS - Vernal Falls
e McClure Boat Club
Page 3-18 Yosemite-Mariposa IRWM Plan, July 2014

Section 3 — Existing and Future Conditions
\\pao-vm\project\13\1388011.00_mariposa_co_rcd-irwmp_prep\section_09-report_preparation\9.09-report\final plan_ july 2014\03 y-m irwmp_existing and future conditions_07-14.docx



A more detailed description of the MPUD and LDPCSD surface water facilities which combined
serve over 5,000 persons follows.

MPUD Surface Water Facilities

MPUD uses water both from Stockton Creek, a tributary to Mariposa Creek which drains to the
Lower Mariposa County Group of Streams watershed and the Merced River near Saxon Creek
as shown on Figure 3-1. MPUD also has 4 groundwater wells that pump up to 135 gallons per
minute (gpm) directly into the water distribution system.

Stockton Creek, one of the primary sources of water for MPUD, is impounded by the Stockton
Creek Dam to create a 440 AF reservoir. Source water feed from the Stockton Creek Dam to the
Surface Water Treatment Facility (SWTF) flows through a 10-inch diameter 7,000 linear feet raw
water pipeline. The estimated maximum flow through the 10” pipeline is 2,000 gpm. However
there is approximately 400’ of 6” diameter pipe from the valve operating tower in the reservoir
pool to the toe of the dam which restricts the flow from the reservoir to approximately 650 gpm.
MPUD also uses the pump station on the Merced River (Saxon Creek Pump Station) as a
secondary source of up to 2,400 gpm. MPUD holds water rights permits and licenses to Stockton
Creek while the use of the Merced River is by contract with Merced ID. Water rights are
discussed in Section 3.2.1 in greater detail.

MPUD owns and operates a pump station on the Merced River approximately one mile west of
Briceburg. The project title (Saxon Creek Water Project) was derived from the point of diversion
being located near the confluence of Saxon Creek and the Merced River. Water is actually
pumped from the Merced River. The pump station is equipped with two 1000 hp pumps
expandable to include a third pump.
Pumping is restricted by water right and
BLM land use permits (pumping may
not result in a stream flow of less than
50 cfs downstream of the diversion).
The current capacity of the pump station
is 2400 gpm, expandable (with the third
pump installed) to 3200 gpm. Water
from the Merced River is transported
through a 43,000-foot, 12-inch pipeline
which connects to the 10” pipeline at the
toe of the Stockton Creek dam. A one
million-gallon steel raw water tank is
located at the high elevation point in the
pipeline. Raw water from the storage
tank is then transported by gravity lines Water Treatment Plant
to a surface water treatment facility. Rl D), B Raies
Alternatively water from the Merced

River may be diverted from the 43,000 foot pipeline directly to the Stockton Creek Reservoir. This
allows the District to store water from the Merced River during low water runoff years in the
spring for use throughout the rest of the year. The flexibility of the water source is especially
valuable in critically dry years.

Yosemite-Mariposa IRWM Plan, July 2014 Page 3-19

Section 3 — Existing and Future Conditions
\\pao-vm\project\13\1388011.00_mariposa_co_rcd-irnmp_prep\section_09-report_preparation\9.09-report\final plan_ july 2014\03 y-m irwmp_existing and future conditions_07-14.docx



The SWTF was replaced in 2013 with funding from California Proposition 50 grant of $2 million
and a State Revolving Fund grant of $3 million. The primary components of the new facility
include a clarifier/flocculation tank, Ultrafiltration membrane filters, granular activated carbon
reactors, Chlorine disinfection system emergency power generator, replacement of all chemical
feed systems and a new operations building. The new SWTF capacity is one million gallons per
day. The SWTF is required to meet a 0.1 nephelometric turbidity unit (NTU) standard.

LDP CSD Facilities

The Lake Don Pedro CSD also provides surface water from Lake McClure to its customers with
supplemental water from a well. Lake Don Pedro CSD has two intake pumps that draw water
down to an elevation of 700 feet. Below that level, a Float Pump Barge is employed, which
adjusts to water levels below 700 feet. The water is pumped from Lake McClure into a 1.5 million
gallon raw water storage tank which provides a constant flow rate to the water treatment plant.
The 2 mgd capacity conventional water treatment plant includes the addition of chemical
coagulant followed by a coagulation/flocculation basin and sedimentation of large floc particles.
Smaller particles are removed in two multi-media pressure filters that contain anthracite, sand,
and garnet media. Following disinfection, the treated water is pumped to a series of distribution
system storage tanks for gravity delivery to the customers (Lake Don Pedro CSD, 2013).

3.4.2.2 Groundwater

The majority of private and community drinking water in the Region is obtained from
groundwater. DWR'’s well log database identifies approximately 6,000 existing, abandoned,
and/or deepened wells in Mariposa County. The number of these 6,000 well logs within the
township, range, and section of the well location is provided on Figure 3-7. The majority of the
wells are located within 12 miles of Mariposa where much of the population of the Region
resides.

As discussed earlier, the geology of the Region consists of a hard rock which has the result of
small and inconsistent groundwater aquifers. Typical domestic wells can be between 50 and
200 feet deep and produce around ten gallons per minute (gpm). Large yields greater than

50 gpm are rare and usually unsustainable (County of Mariposa, 2006). The topographic location
is significant in the productivity of hard rock wells.

As part of this IRWM Plan, a groundwater study was conducted that investigated 10 subareas
within the Region. The subareas were derived based on surface watersheds in the areas with the
highest well densities (see Figure 3-8). For each subarea, the following evaluations were
investigated:

Pre-development water budget
e Estimation of consumptive use due to groundwater pumping
¢ Summary of well depths and yields (~3,000 wells) — Not included for Fish Camp

Page 3-20 Yosemite-Mariposa IRWM Plan, July 2014

Section 3 — Existing and Future Conditions
\\pao-vm\project\13\1388011.00_mariposa_co_rcd-irwmp_prep\section_09-report_preparation\9.09-report\final plan_ july 2014\03 y-m irwmp_existing and future conditions_07-14.docx



'S92IN0SY JS1eAN JO Juswireda pue Auno) esodue :80IN0S

-¢ ainbi JEEFEEIERS
o I Y
£ NEETlo)
oo*:\mvmwma CM . a aye s -
¥10¢ AInC 000°0€ 0 v_%w% ueuwilse3q uewpeaq
sabeureiq AqieaN pue s1e0D ‘N'H
sSuol1ed0T ||IsM JO MIIAIBAQ ¢ FEVYIN|
: ousaly 189Ny ybnojs
ue|d INMY| esoduep - 9)WSSOA a SIPPIN ElIyIMOuD ona
Jaddn
S1UB INSUO0) SyUar/Apauuay N
D IIleYVEIS-W|
2 esoduen 219 pPadJiaN
PEETle} . Susmo
seaiy Ayunuwod [ mojim e AT JIoNI9s9Y
sapunwwod | sseq ellIyomoyD Suamo Auno)d
g B\_\m\ cal 1Mo
1] senunod ewusopred | WSy [SERIETN
. N e Kallen J1opIesay e
uno ~
y repunog WMl N u Aunoo skauzeD oy reagd 9}IWSSOA
usuewliad
! ® eISpEN %O 110AI9S9Y REETo)
Jusuewlad-uoN e > [eosey
3 suing NoUIS
SwialsAs Jarem Hdad 517
13 ®
0ET - 56 ‘ °®
ce 38810 Jeag
v6 - 29 uiseg b+t ® o Jaddn
. 3eau) reag
. o £S013pUOd I} @ ‘e | meh uowoN @ @ 189m0
99-25 . : m
R BEVNH|
15-6¢ @ . o @%O SOMUOH i35 j-ybnols
ge-62 @ smopeawysn = a2 UrMSON aqsfebu
82-0z @ , ° e
6T -TT . S
o peel piod Wos  42®
01-s @ JoNd BUOME ©
arepAasior M . o
V-T e 0y ©
18Ny o uidol Aslren
SIIoM JO # paoIa e  ssuidpin Teag Kallen
S|1oM 0D esodirep o4 yinos fingaong ® o SdoUNH
Som g Auno)
I o 9IN[DON sne|siuels
pusba a oMY e oMY
o SECIE N EE o) auwnjonL-4aa1d
LJ) 1S9\ - LS e 1onY 99|sead
® ENES)N o @ eL® e padIafeaId
- IMXe|
SEY ’ o ® @
paots oMY o
sis1empesH 19Ny gy . 23l
Wi Pa2Is Y8310 K04 YHON ) ® v_b 9
° 099 . 21IWBSOA s ] uoq axe a
v07‘ 9
abeqn
9)IWASOA BV
auwnjon]-3aa1)
UISed20N
" SpOpeaIN
SEN] v
sumniont g A e Aunod
nJ->aal
5104 UINOS suwn| mcsz_w_m =<8 auwnjony 2
s BTV VEIS-M|
auwnjony S 0lpad uog
siarempesy \0% 5 N1
p AU oy > m ! #0810
JEVN RS IO 19N @ SPOOM
suwnenL  gywinjon e8I 49219 1Ay

3IPPIN sireq Auayd Kone|n

pXWrsabeurelq AGieaN pue SUONEd0T [[OM JO MBIAIBAD Z-€ J\WT0Z AINC - Hodad [eUI\sdely 1odad dNMAl GO80E TOZ\SIUBAIVW MY IEIN-0S0A\SI08l0Id\ Z (Ued




"656T-S06T Usamiaqg uonedioaid sbelsay T
'G96T ‘TET 'ON ‘unajing uonebnsanu] esodue\ YA :92In0S

-¢ 24nbi1 1994 :9|ed ouI
8-€ 14 4 :9[eds e 0ET - 56 ‘
00+TTO8SET [/ I
vToz Ainc 000°0€ 0 v6-19 @)
sealeqns 99-25 @
Apnis Jarempunolo 15-6¢ @
ue|d INMY| esoduep - 9)WSSOA a sapunoo eiuoped || sc-62 @
S1UR)NSUO0D SYUaC/Apauuay N Arepunog WK oA 82-02 @
= oTeT 110AI9S3Y seareqns 6T-TT @
< ssed esoduen (U1) [1RJUIRY e 0I-5 ®
M/JV ‘__O>*>w sealy Aiunwwo) D V-T e
~ E\_.\Qo%EQ Susmg sanunwwod Il SIIBM JO #
Hosay . p Aolren 1 slem d¥Mad e  S||I9M 0D esoduep
i yrowwen unood shaured @D 1 pusbar
elspepN @)
> TToTToST orprocroO
3 suing
| 51
e|liyomoyo +W
104 SIPPIN
uiseg BEVNHE] sAayred
BsoJapuod e[[lyomoyd w
3104 1S9\ m
o @yO SONUIOH
SMopeswysn R uremson
e
fesg Aairen
sJajunH
oS 2IN|DoN Aunoo
) e sne|siuels
SHWBSOA
Aunod [emod 13
esoduep
o ENILSEN [gleke} @
abelnA
SHWBSOA
e )
ekeus) 9, % st oO(%on_ Ync> 2ng A1unod
I auwnjony (D)
110AI9S3Y
o an 0Jpad uog
%c%/ % oyppud m o2
Al on
b YE s

PXUWISEaIeqNS APMIS 1a1eMPUNOID 8-€ J\WT0Z AN - 1odad [BUIA\STeN 100ad dINMA! S080E T0C\SIUSAI\NMY I N-9SOA\SI0al0Id\.Z ‘(Hed



As part of the water budget analysis, isohyetal contours (i.e. lines of equal rainfall) were overlaid
to correlate average rainfall over each subarea. In general, precipitation is the source of water for
groundwater in each watershed. Under pre-development conditions, this water either was
consumed by native plants or evaporated (evapotranspiration), or ran off as streamflow. The
groundwater study includes estimates for average natural runoff for each subarea. Estimates for
groundwater pumping for each subarea were made including groundwater pumping and
estimated consumptive use. In general groundwater recharge appears to be more than
groundwater consumption, on an annual basis, based on this high level analysis. The quantity of
groundwater available, especially during an extended drought period, could be highly variable
within each subarea and would require more detailed study.

Based on the summary of well logs within the Region, more than 80% of the almost 3,000 wells
reviewed were less than 400 feet below ground surface (bgs), with approximately 40% of these
wells less than 200 feet bgs. Within the Region, the following distribution of well depths was
found. The complete groundwater study can be found in Appendix 3-B:

1. <200 ft: 40-55% of wells in all subareas were completed less than 200 ft bgs (1,285
wells).

2. 200-399 ft: 30-50% of wells in all subareas were between 200-399 ft. bgs (1,327 wells)
3. 400-599 ft: 9-15% of wells in all subareas were between 400-599 ft. bgs (298 wells)
4. 600-1000 ft: <10% of wells in all subareas were deeper than 600 ft. bgs (83 wells)

Shallower wells are much more susceptible to falling groundwater levels that could occur either
as a result of drought or as a result of higher pumping rates. More recent wells have typically
been deeper to provide greater longevity and reliability of the wells.

3.4.3 Water Storage

As shown on Figure 3-1, there are a number of large water storage impoundments that provide a
range of function from flood control, private stock ponds, drinking water, and hydroelectric and